MRB-II X #JLO—%—~ v K#E[EHEAE

ZotEea R -8 EBEWHIT WL EHICHE ) TS wET, Thank you for purchasing this Hirobo product.
COHMFIEIMRB-I A ¥ Vi —% —~v FHEACBT A ETOH L %> T This manual is only for MRB-II metal rotor head assembly .
WEY, In the case of mounting this to the 30-scale LAMA and/or 30-scale
307~ 307 2T A W= ICHA T SNAGE, SIIRFIHEO FELMLEF  SCHWEIZER, please refer to this additional instruction manual for assembly
FONR=TIE, ZOBMFIEESHEISHLEITo TS0, in place of the assembly numbers of the respective instruction manuals.
MRB-II * )V 1 — % —~ v NHIHE 307 % + 303 2 7 A ¥ — k@A
ﬁj—\yyl‘fry]\ggg)%Ei ............................................................ P2 = ry,r\yc/JTry]\glgg)%ﬂﬁ
U_y_,\‘y T Ry AT P2 = 7“1/—1‘“/‘1’\11/57“—0)fﬁﬁﬁ
= 13]a—2/7L—FHL s —#Hoir
Z‘7‘7“/;L7°1/—]‘(7)%ET7_ ............................................................ p_2:>;<|7\7:‘/17“]/_}\@%ﬂf7_
H—5 =~y R4y > 279 MIAT v ¥ 2 7 L= FBOBN P33 [1T|Rr—5—~y FIlIY 4> 279 FHAT v 2 7L — HBORH
D——’$7——’\~y R B A P4 = g__y__,\\y Figoy v r—
@31/7,7,{7“575_@1}\/7_:) ................................................... P5= :11/7—7‘/{7“1:“7?‘-0)’)‘/’7‘-—“/“
)(/f\/j‘l/._}sg)ﬂyﬁ' .................................................................. P6= ){/fyfl/‘—]*\‘@]ﬂﬁ‘
l:°‘7§‘/7\U‘7 ROV D ERTE  oeereererroeesrmsee ettt P7= E’/q«@?'g[”)ﬁ
= [34|e v 5/2my b ro@E
JETI S =27 1) B veeeeten ettt P8
MRB-II Metal rotor head instruction Instruction manuals for 30-scale LAMA and 30-scale SCHWEIZER
Wash-OUE ASSEIMbBIy ++++++++++ssssesssssssssststttiistititititiii e P2 = Wash-out assembly
Rotor head assembly ++++++swssssssesrssssstssisisiniiniiiiii s P2 = Blade holder assembly
= Yoke and blade holder assembly
Swashplate assembly « -+ +++wsssressesrssmsssiesssns P2= Swashplate assembly
Rotor head, wash-out and swash plate installation ««««««-====sssseeeeeeeeeee P3= Rotor head, wash-out and swash plate installation
ROLOr head linkage -+ +sssssessessessmssmssnssississ s P4 = Rotor head linkage
@ Collective pitch linkage -+ -+ esessessessessmssissississisi s P5= Collective pitch linkage
Main blade inStALLAtION ««+++«-++-sseeesreerreerrmeesmeemmeinueenreesreerueeieens P6= Main blade installation
PltCh and Throttle Setting ............................................................ P7=> PltCh measurement
= Pitch and Throttle Setting
Additional parts JESE  weereeeee e P8
A = & caution
ARBEI XL MPRITZENICESNAZEDTEHYEEA, This product is not intended for stunt performances.
O—=Jb-Jb—7 - BERITHEEDI 2 FPRITIZITHAHRWVTZ&L), Please do not conduct such flying stunts as rolls, loops or
inverted flight.
Sy A ORTE-—DHTEHERITARETTH . HERO3EW + 1 O%  While flight is possible with a rudder gyro only, a commercially
BHIHE. LUBRLPICBUET, available 3-axis gyro makes it easier to operate the flight
BRE - BEREEY v MOOHAEESEICToTLESL, controls.
Refer to the operation manual of each gyro for the settings and
connection.
No. 10F50



1 rj x :/ a7
Wash-out assembly

(@ e
M3XI12IITS
M3X12 countersunk TS
O C———
ANA TV g2X22
Pallarel pin 2X22

[© 2

Z— FIL ¥ ¢2X15.8
Needle pin 2X15.8

.

e e SITATHAY Y
rj ~ IZIB @fftﬂ_\L Radius block
o )
TI24AT% Temporarily FIOT ALFHET — A4

Already assembled Radius support arm

M3XI121ITS
M3X12 countersunl%

A 3T ¥ 2X22
Pallarel pin 2X22

S)
)
== FJL/E"/ZXIS.S\/ L
Needle pin 2X15.8 N TITAT — 4
N Radius arm

A—%—~vw ROHEIL

TIBHSLH

Rotor head assembly Already assembled
4 N N g N
@ E\\\\\\\\\\\\I Dj]
EX 5K — VA e, 3
M4X10CS oo 3 % EX ¢5 ball with stand
@ @ﬁmm Brg. ¢g6Xg13X5ZZ .................. 6 @
M2.6XO6CS.......ocovveiieiienn 6
@ Dmmm 0') ¥ 7'SS060 ................. 3
O-ring SS060
M2X6CS D=3.3 ..corrrrrerrr.. 3 \ J
@ @mym Brg. g6X¢12X4.5HAT Ak ... 3
M2X4 R T A o o | \Bre-o0Xol2X4 SHthrust )= [ ¥ gsx17.8 - @
M2X4 truss Needle pin 3X17.8
M2X6CS D=3.3 MRB-IA Y > L
EX 58— V& MRB-II spindle
EX ¢5 bEﬁl]l with stand ¥ 5 —6X8X1.5
MRB-l * ¥ L ¥ v 57 — 4 Collar 6X8X1.5 oxa b 5 %
MRB-III metal pitch arm 5 IN— TN 7
FW ¢4Xp10X0.8T ................. 3 Q Damper rubber ~ M2X4 truss
M2.6X6CS 4 0') ¥ 7'SS060
@ |:| MRB-IIAZ V7L —FAb s — (8t O-ring SS060
MRB-III metal blade holder ' N .
= A ¥ & Caution
H T —6X8X1.5 e 3 | FW ¢4Xg10X0.8T
Collar 6X8X1.5 ZZ Brg. 60Xp13X5ZZ | py k&) Bre. g6Xp12X4.5SHAT Ak
% /Q Larger hole Brg. $6X@12X4.5H thrust
(O I 250 WEDN 2 S
Z— FIVE ¢3X17.8 ........ 3 O Smaller hole
Needle pin 3X21.8 ‘
\_cede pn 0 ) M4X10CS _
Brg. g6X#12X4.5HA T A b
Brg. 6X¢12X4.5H thrust VF 7 2% i
TL— RELVY— Ry Ny Make sure to
Blade holder Gro?)vési;rz\]i?iiide apply grease
~ 0 —r
3 A7y a7 L— MDA
Swashplate assembly N .
j\t‘/“m‘y7ﬁuh A £ = Caution
- N EHSRELE (D) 307 Thread locking agent EFy R RFRT Y S 2T L— b
Pivot bolt (D) 3 parts P IS VBB L. 13 U ®ICM3CS
&‘ HBEDRTEFEN X TWET>TH
ERY AL FD) o, 3 A o) e, BORBELEYET,
Pivot bolt (D) v If the pivot bolts are difficult to

© (1

G5 R = VB 4

@5 ball with stand

M2XO6PH ..o 4
N\ )

° fasten onto the swash plate, use an

M3CS screw or other type of screw
beforehand to cut threads which will
make fastening easier.

N
{2

#5R—NEN
@5 ball with stand

M2X6PH J

PPN AN G AT
Swash plate (pre-assembled)

2




A—2—~y REB/ T4y 2277 B/ ATy P27 L— MBOES
Rotor head,wash-out and swash plate installation

(© Bmm
© [Emmm

(O 2

Needle pin 3X21.8

O [l

717 —4X6X2
\Collar 4X6X2

M3XI0CS ..o

M2.6X10CS .....coovrcnnne

== NV E g3X218 ... 1

~

A i & Caution

O—4—Ay FORFRZELFOVv 514 %
ZH L. Lol EMFUITLEZEWL,

Tl XVOBEPEVHLT IS FTEICHAKL
TLEEWL,

Apply locktight to the screws for the rotor
heads, and screw tightly.

Make sure that no screws are loose before
each flight.

00|
—_—

168mm

161mm
~
\_

17

O

LIQREADRY 7 (P Ehe

A YRANPRLZY ET,
Main mast will differ depending on the
model to which the mast is attached.

raY
A4

N
[N

A

7 VT AASSY
Radius assembly

M3XI121ITS
M3X12 countersunk TS
P4 T E

i OIAAE T, o
Adjust the position

referring to page 4.

Then, tighten the screw.

195mm

v
. AT v a7 L — FASSY
T Swash plate assembly

U

For Lama/Shuttle

O
U

-y NVHDO OV 274 —
For Schweizer —— FJL¥ »¢3X21.8

Needle pin 3X21.8

— .
Y \B Y [ ] @)
— D) ) Jd=
— @gm)m/
M2.6X10CS M2.6X10CS
717 —4X6X2
Collar 4X6X2

O —%—~v FASSY
Rotor head assembly

717 — 4X6X2
Collar 4X6X2

< - vy MVOBGAEIR
TORIZIY 1T £ 7,
YagdAF—E—2RTT,
For the Lama/Shuttle, insert the pin
into the lower hole.

A single hole is provided for the
Schweizer.




5 | |B—&—"Ny RBOUZT—2
Rotor head linkage

@amm

Oy FZYF e, 6
Rod end

Vryr—vnuy F
Linkage rod

T—%—~v FASSY
Rotor head assembly

Radius block

< </Y v IV Lama/Shuttle

FIVTATHY

b5 H 72

Seen from above

[B] 8z 75 [E1)

Rotation direction

Vo F7—2DMEIFEELTTFE N,

Pay attention to the orientation of the pitch arm.

A * & Caution

YyFoy F@GE vy b)
Pitch rod (3 sets) ~€ 35mm >

#720mm
Approx. 20mm

EyFOy Rigxq4>TL— RERMFEERIC
EyFello THBREZLE],

After installing the main blade, measure the
pitch and readjust the pitch rod.

B L) BRI R8T T ATa Y o
DALIE Z T L TFE W,

Adjust the position of the radius block so that the
positions are as shown in the figure.

¥vyFay Reffif7z7 v/X—=7L—}

DAR=NVIST L — BRIV T —DHL090°
DAL 7 BARICHU) AT £ 97

Attach so that ball of the upper plate to which
the pitch rod was attached is at 90° to the center

of the blade holder.

¥ a7 4 ¥ — Schweizer
EvFuoy FGtv b) » 70mm
Pitch rod (3 sets) o

O = m

#154mm |

a Approx. 54mm i

AR
Front

TL—=FRENVF—
Blade holder

YyFay K
Pitch rod

7 vX=7L—}
Upper plate




6 AL 77« 7EyFOUYTr—Y ALy REyFayk
Collective pitch linkage Collective pitch rod
77mm
4 | ] IF
| #J70.5mm
! Approx.70.5mm

E— FII
Mode II

E— I
Mode I

RE#OZT Y FILVATF 4y 7 E Y A
BZ2a—F7NICHD T EZMEERL TL
72X,

Check that the transmitter’s throttle stick and
trim are in neutral.

ANELFRIT Ay bS5,

Cut out any unnecessary parts.

#J8mm
Approx.8mm

gl8E v N A ZTREWIT 5,
Make holes with the ¢1.8 pin vise.

Ty FiE, H—Rh—y Lk D% LARET,

Insert the rod from the top of the servo horn.

AR hﬁj_‘ L
Horizontal [=
¥ >

©

aL7 ey FLoN—
Collective pitch lever

aL7tEvyFuy P
Collective pitch rod

¢ 5MR—ILIEFTDIRIT
BOMIFET,
Attach the ¢ 5 ball to
the lower hole.

,égm J

T A
Collective pitch rod
A A
e | (DI | (@ ®
@ @
A A |
O | [ ® @)
@ &)
A A
og |[@g| B
@

EEEDRAT v I ENILANZ2—K I
OEE AL MEYFLN—DKFEICED
£3kkaALZ b EyFOY RORSZHAEL
TLEE L,

With the transmitter’s stick and trim in neutral,
adjust the length of the collective pitch rod so
that the collective pitch lever is horizontal.




Main blade installation
g )
@ @] A1)

M3X28CS oo 3

M3X15PH oo, 6

M3F Y B o 6

M3 nut

M3FA YTy Mo 3

M3 nylon nut

T = 3X6X12 v 9

Collar 3X6X12

FW ¢2.6X¢7.5X0.5T ........... 12
NG J
A X & Caution

- *‘ﬁﬁﬁ

Rotates clockwise

— 7L — FHif%

Front of blade

Yy F7— 4
Pitch arm

M3X15PH

717 —3X6X12
Collar 3X6X12

g F 2 — 7%
7y =T
Yy £,
Cut the elastic tube
with a cutter knife.

IR E B
305 AL A

30-min hardening type
epoxy adhesive
KVV—hx 2 F

KV root end

g & FW ¢2.6X¢7.5X0.5T

M3+ v b
M3 nut

M3F A4+ b
M3 nylon nut

e °(%). 9
| ——
l : ) ING v A
—FENTL—F
Heaviest blade Balance
o ) [e)

3WA—%2—~Ay RTEIHDTL—-—KDONF X
EEDDENH)ET,
—EBEVNTL—RERECLTERYD2ADT L —
RONZXeEbEET,
¥3IMDTL—RLTICBOELZ NSyxL T
FT—TEHSTHLEITUFLTERPTLE
x4, FEDFHA—ILEFRALTTEL,

It is necessary to balance the three blades when

using a three-blade rotor head.

Use the heaviest blade as the standard and

balance the other two blades.

% The tracking is made easier by affixing
different colored tracking tape to each of the
three blades. Use the supplied decals.




8 EvF/Z0v MVOKRE
Pitch and Throttle setting

HEEWOEARRE AT v v ady 47 - fgfy - VN—AZHEL LT,
Transmitter basic settings: Set the swash type, the rudder angle and the reverse.

Yy Fr—y

27y a847 J ==
Swash type Normal
AIL ELE THR RUD GYR/GEAR PIT
R H/L 100 100 100 100 100 100
Rudder angle | /R 100 100 100 100 100 100
1) )N— X /Reverse NOR REV REV NOR NOR NOR
Yo FDRE
Pitch setting
T ‘ /
[E—R 1] [Modell] Az L koNy) v 7| A=V R J/ /
Hovering Hold // 1 J/
I I
o]l Bne Ny T 120~ 13° 15°
High pitch
o o 1
Qg QI BN 27 7emge .
= = = Hovering
! I . .
ollo] [Oo] o—Y v F- gome 15" 5 Pitch gauge
= Low pitch - -L B

Yy Fh—TOHE

Pitch curve setting
BEOFIIE, SHO 70 RORIEE 52 S0,

For the setting method, refer to the instruction manual of the transmitter used.

EAUIY 4 A= F
Hoverl
overing 100 Hold 100
A
7 ~
] 50 50
0 0
APAVTB= TR ARy AFym= - ARprEL A

Stick: Low Stick: Center Stick: High Stick: Low Stick: Center Stick: High

A0y MVOEE
Throttle setting

(CoF—s—Fara—sFaREiflobonTy, )
MIY DY B T T SIC IV EELET,

QWXLH(J = H %Tj—o

(This data originated from the use of a programmable transmitter.)
*Varies depending on the engine, fuel, muffler, etc.

General guideline.

BN T
Hovering

'/ 50%
/

0%

100%

A= AP A
Stick: Low Stick: Center Stick: High

YT — D% A T L—RDYE 0589 50mmiZ AT, BEReT—T )L
Tt Gy 58 B CRRZ KE R B D LICEE ¥y TFr—Y D
LIHZRERT =T N DIA N ADLETHELET .

ATV =R LIS B TNES, )

Install the pitch gauge at approx. 50 mm from the end of the main blade
having the stabilizer bar horizontal and measure with the pitch gauge.

(Lift the main blade slightly and measure.)

PFEOR—BE Y 74— J(2513-040) 2 AL T £ &L,

Make sure to use only Hirobo manufactured pitch gauges (2513-040).

A ¥ & Caution

CORER—MWOBEYFH—TTT,
(AXE2—427ORERABNEDNTT,)

IoO0 B RE. Y75 -FILL-oTIREDBEDHIET,
7ML TREL TS,
This setting is for a common pitch curve.

(Obtained when using a programmable transmitter.)
May vary depending on the engine, fuel, muffler, etc.
First fly the unit and then adjust.

VAL )
Hovering

FINY LG TOEEEIZ1500~1600rpmICHHEET,
BEIBEVERRE TR OINEIKLEVET,

Make the rotation speed for hovering about 1500-1600rpm.
When the rotation speed is low, the operation becomes
difficult because of poor stability.

L2 fEE
Flying

ST rIOEHEALTVWAVEE AE—FEHLTEDILR
DRENIERETHIHENH BRTTOTHEIAE—FEHL
FTEBVEICLTTEW,

When flying the helicopter without a 3-axis gyro,
excessive flight speed may cause the helicopter to lose
directional control. Since this is very dangerous, please
ensure that the helicopter speed is not excessive.

A ¥ & Caution

O—4—[E#RE 1 1800rpm I FTERAL T &L,
Use with a rotor speed of 1,800 rpm or less.




IN—J 1) X
Parts list

0402-688

0406-057 (£5) (Right)

2532-010

2522-004 (7 </ ¥ b V) (Lama/Shuttle)

2522-009 (I .7 4 ' —) (Schweizer)

% 2532-003

2532-031
2525-007

0402-692
2532-039

2500-060
2506-007

2532-051

]
2524-001 D_
y

2533-029
0402-691
2532-051

2533-023
égo

2506-044 ﬁé

i

2505-002_~ ®

) |0402-673
2533-001\\{, N /)

2533-003
2525-007 ~

$

] )\ 2530-004

0402-611

2521-039

0402-607 (274 H#—)

(Schweizer) i 2509-006

0402-131(7~</%ML)
(Lama/Shuttle)

0402-689

2508-003

2538-001 1538-001

RS
0402-319 é\%%ﬁ%
=

0402-574

0402-591

2500-048

2508-003




*The prices in parentheses are the prices excluding consumption tax.

. - TSV
5 FNo, 5 A | B %
Code No. Particulars Q'ty Price (YZn) Remarks
J-l6F—taz v 5ty b [EN 3,150
0402016 | y1_16 Auto-rotation clutch set st (3.000)
0402-131 | MRB-II 2% ROVJIA A 2 ] ) 840 MRB-III > v RV, 5 <H
MRB-II main gear for shuttle (800) For MRB-III shuttle and Lama
SE "N )L F¥ 525
0402-319 SE bevel gear 1 (500)
SE X 1 » ¥ Assy [ES 8,190
0402-574 SE main gear assembly 1 set (7,800)
SE A { »¥¥ 77T 3,990
0402-591 | SE main gear 77T 1 (3.800)
0402607 | MRB-II X A >~k 15X 1,260 MRB-II > = 7 1 % —H
MRB-III main mast 1 set (1,200) For MRB-IIl Schweizer
MRB-l A7 v ¥ 27 L — | 154 5,250
0402-611 | \IRB-IT swash plate 1set (5.000)
5 VT AT — I Assy 15X 735
0402673 | Radius arm assembly 1set (700)
0402-68 | MRB-II A ¥ LRHI >N =T 3 » & | [EN 47,250 TL—F-ZATvia-F3I9FAT—24 <A M}
MRB-III metal R/H conversion set 1 set (45,000) ‘With blades, swash, radius arm and mast
0402689 | MRB-II X 5 LR/H ASSY [EN 33,600 R EE — & — v FASSY
MRB-III metal R/H ASSY 1 set (32,000) Pre-assembled rotor head
0402-690 | MRBAI X &)L 7 L — o)l 57— ) 5,775 TUIGHIT VYA VE RT ) I 1Rb ) LR
MRB-II metal blade holder (5,500) Machine cut aluminum anodized in black / With bearings / 3 pcs. necessary for one unit.
0402-69] | MRB-Il X ¥ )L 5 —7 [EN 11,550 TIVIEIT V<A PR A E Y PV
MRB-III metal yoke 1 set (11,000) Machine cut aluminum anodized in black / Pre-assembled spindle
0402692 | MRB-I X ¥ )L E >y F7 — 2 | 2,625 TUIYHIT V<A MR R I 1ED ) 3ELE
MRB-III metal pitch arm (2,500) Machine cut aluminum anodized in black / With screws / 3 pcs. necessary for one unit.
0402693 | MRB-IIA E > )L X 5 LR/HH] ) 3.150 FOR IB®HE 0 IMLE
- MRB-III spindle for metal R/H (3,000) With screws / 3 pcs. necessary for one unit.
0406.057 | MRB-II A 1 > 7L — | Al 15X 10,290
MRB-II main rotor blade (right rotation) 1 set (9,800)
Brg. 12X 6L > 7 T A 1,575
2500-048 | Bro” 512 X 6L one-way 1 (1,500)
Brg. 66 X 912 X 45HA 7 A b 1,260
2500-060 | Bro’ 46 X ¢12 X 4.5H thrust 2 (1200
2500-079 | Brg. 06 X 913 X 5ZZ 2 (}%88)
M3F v b 210
2505-002 | N3 e 20 200)
M3FAarF vk 210
2505-006 | \13 nylon nut 10 (200)
2506-007 | FW ¢4Xg10X0.8T 20 (18(5))
FW ¢2.6X¢7X0.5T 7 O 315
2506-044 | kv 426X ¢7X0.5T black 10 (300)
ANy 7T S12 525
2508003 | gop ring $-12 > (500)
——FL T ¢3X21.8 315
2509006 | Needle pin 93X21.8 2 (300)
BT — 4X6X2 420
2521-039 1 ¢y j1ar 4X6X2 2 (400)
7 Z — 6X8X1.5 315
2521-065 | ¢ llar 6X8X1.5 2 (300)
7Y A MOy K M2X35 525 < - vv MVH
2522-004 | A qiust rod M2X35 3 (500) For Lama/Shuttle
7Y v A MOy K M2X70 525 a4 —H
2522-009 | A gjust rod M2X70 3 (500) For Schweizer
M2Oy T2 R 525
2524-001 | \13 rod end 10 (500)
EX 957K — V&1 1,050
2525-007 | EX 45 ball with stand 10 (1,000)
0" >~ 7'SS060 315
2529008 | (3 1ing SS060 3 (300)
YRy RV K (D) 420
2530-004 | piyor bolt (D) 2 (400)
¥y v 7T A7) 22— M3X10 420
2532-003 | oy serew M3X10 10 (400)
¥y v FAZ) 12— M3X28 420
2532-010 |y serew M3X28 10 (400)
Xy v 7 A 2— M4AX10 630
2532-021 | g screw M4X10 10 (600)
¥y v FAY) 22— M2X6 840
2532031 1 oy serew M2X6 10 (800)
Xy v TAZY) 2— M2.6X6 420
2532039 |y serew M2.6X6 10 (400)
Fy v T A7) 22— M2.6X10 420
2532051 1 g serew M2.6X10 10 (400)
F NI A M2X6 105
2533-003 Pan-head screw M2X6 20 (100)
F NI A M3X15 210
2533-023 | pp head screw M3X15 10 (200)
FERANAZ ) 22— M2X4 ™ T A 420
2533-029 | pilips-head screw M2X4 truss 10 (400)
Fo¥ A7) 2a—M3XI12Y%5 71 105
2535-001 Tapping screw M3X12 countersunk black 10 (100)
M3X10% ¥ 2 210
2538-001 M3X10 Countersunk screw 10 (200)

9




MEMO

10




MEMO

11




EOR—tkRS4t HROB0 UMNED

3-3-1 SAKURAGAOKA, FUCHU-SHI,

‘ LEBEMPMENES-3-1 T726-0006 HIROSHIMA-PREF,JAPAN T726-0006
TEL:(0847)40-0088 (%) FAX:47-6108  TEL:81-847-40-0088 FAX:81-847-47-6108
HIROB0 http://model.hirobo.co.jp/ http://model.hirobo.co.jp/english/

A\ iEE Note

OAREOABTD—BE /- LBEeEM THEHT I LR BLEIATVET,

QABOABICOVWTE., FRFELLICERTBRZ P HNET,

QFREDABICOVWTALEHL TSN ETH. A—IFRELRPEY ., LHOh L EBRM
EOZENHBNELLES, T—WMLLEIVETEIBSBEOWVWAEZLET,

@ERALEBRICOVTROEICA PO STEEEZAVDPRETDT, TTHELZE W,

(DReproduction of this manual, or any part thereof, is strictly prohibited.

@The contents of this manual are subject to change without prior notice.

(@Every effort has been made to ensure that this manual is complete and correct. Should there,
however, be any oversights, mistakes or omissions that come to your attention, please inform
us.

@Item 3 not withstanding, we cannot be responsible for events related to the operation of your
model.

T 245%6R
First printing

#RRETT
June 2012

HT.L




